
HEARTS AND MINDS: 
Outdoor learning for 

kids in Georgia
PAGE 36

Devin Snyder
Manager of O&M
Laurel, Miss.

tpomag.com
JUNE 2018

DEVIN SNYDER SUCCEEDS WITH A SKILLED TEAM, 
ABUNDANT EXPERIENCE, AND A SUPPORTIVE MANAGER
PAGE 40

TECHNOLOGY DEEP DIVE: 
Leak detection from space

PAGE 34

Tackling
All Obstacles

 

All Obstacles
 

IN MY WORDS: 
Helping veterans join 
the water professions
PAGE 26



http://www.proseries-m.com


VISIT US AT ACE18! BOOTH #22131

FREE INFO – SEE ADVERTISER INDEX

www.analyticaltechnology.com


4     TREATMENT PLANT OPERATOR

AdEdge Water
   Technologies, LLC  ................  11 ❒

Aerzen  ........................................  15 ❒

Airmaster Aerator LLC  ...........  8 ❒
[...]
our best course was to do it all at once,” Reynolds says. “That way, we wouldn’t 
have to worry about the costs increasing every year.” The upgrade plan cov-
ered the plant and the collections system, including the pump stations.

The project included a new headworks building, refurbishment of the 
two primary clarifiers, expansion of the aeration system from four basins to 
six, an upgrade to ultrafine bubble diffusion and high-efficiency turbo blow-
ers, refurbishment of the two secondary clarifiers and addition of a third, an 
improved dewatering process, and the addition of biosolids composting (the 
material previously was landfilled).

 
STREAMLINED 
TREATMENT

In the new process, the flow passes 
through a fine screen (Hydro-Dyne 
Engineering) with a second as 
backup. “I was adamant about get-
ting two of them,” Reynolds says. 
“The original design called for one, 
with a manual bar screen in reserve 
in case the fine screen went down for 
repairs. I said, ‘We’ve got to have a 
second fine screen.’”

After a cyclone degritter (Envi-
rodyne Systems), the water enters a 
wet well equipped with a flowmeter 
(Emerson / Rosemount) before deliv-
ery to the primary clarifiers. In the 
aeration tanks, three turbo blowers 
(Aerzen) deliver air by way of dif-
fusers from Sanitaire - a Xylem Brand. A screw pump (EPIC INTERNA-
TIONAL) then lifts the flow to the final clarifiers (Envirodyne Systems) 
before discharge to the canal. At present, no disinfection is required, although 
the upgrade included structure for disinfection with the expectation that the 
New York Department of Environmental Conservation will order that step 
in the coming years.

Anaerobically digested biosolids are dewatered to 17-18 percent solids on 
a 2.0-meter 3DP belt press (BDP Industries) and composted with wood chips 
in a building using the aerated static pile method. An aeration fan is con-
trolled on a feedback loop based on the pile temperature.

Newark (New York) Wastewater  
Treatment Plant
BUILT: | 1906; recent major upgrades 1986, 2017
EMPLOYEES: | 4
FLOWS: | 3 mgd design, 1.4 mgd average
POPULATION SERVED: | 10,000
TREATMENT LEVEL: | Secondary
TREATMENT PROCESS: | Activated sludge
BIOSOLIDS: | Composted
RECEIVING STREAM: | Erie Canal
ANNUAL BUDGET: | $500,000 (operations)
WEBSITE: | www.villageofnewark.com
GPS COORDINATES: | Latitude: 43° 3’12.63”N; longitude: 77° 5’16.27”W

‘‘There was some 

old equipment that 

had to be replaced, and 

we were under the 

threat of a consent 

order because when 

the flow got really high, 

some of our sewage 

was being bypassed 

into the Erie Canal.”
JOHN REYNOLDS

Rob Hilfiker measures the sludge blanket 
in a clarifier at the Newark Wastewater 
Treatment Plant.



tpomag.com    June 2018   19

SOMETIMES THE BEST OF PLANS AND INTENTIONS
run into hurdles that can’t be cleared.

That’s what happened when the New York village of Newark set out to 
upgrade its 3 mgd (design) wastewater treatment plant one piece at a time to 
avoid a major bond issue and an increase in rates.

As it turned out, costly repairs to aging equipment kept consuming the 
funds set aside for the next year’s planned upgrades, bringing progress to a 
halt. Ultimately, on the advice of its engineering firm, the village opted for 

a comprehensive $23 million project that improved efficiency and removed 
the threat of a consent order for noncompliance from the New York Depart-
ment of Environmental Conservation.

John Reynolds, chief operator, and his fully cross-trained team kept the 
plant operating and effluent quality within permit limits during the four-
year construction project. Last November, the last punch-list items were com-
pleted, and the team celebrated with a ribbon-cutting ceremony for local and 
state officials and the community at large.

wastewater: PLANT
top performer

Enchilada
The Whole

WHEN A STEPWISE APPROACH TO A PLANT UPGRADE FELL SHORT, 
A NEW YORK VILLAGE OPTED FOR COMPLETE ENGINEERED SOLUTION

STORY: Ted J. Rulseh
PHOTOGRAPHY: Mike Bradley

 
RIPE FOR RENEWAL

Newark, a community of about 10,000, lies 25 miles east of Rochester 
and a dozen miles south of Lake Ontario. Its treatment plant was built in 
1906 and progressively updated. A 1986 upgrade added a second digester and 
a new laboratory building, and at the same time, two force mains were replaced 
and one pump station added.

More than two decades later, the plant was showing its age. “There was 
some old equipment that had to be replaced, and we were under the threat 
of a consent order because when the flow got really high, some of our sewage 
was being bypassed into the Erie Canal,” Reynolds recalls.

When the piecemeal approach to upgrade didn’t work out, Newark offi-
cials in 2010 engaged the MRB Group engineering firm to conduct a village-
wide facilities study. “They recommended what needed to be done and said 
our best course was to do it all at once,” Reynolds says. “That way, we wouldn’t 
have to worry about the costs increasing every year.” The upgrade plan cov-
ered the plant and the collections system, including the pump stations.

The project included a new headworks building, refurbishment of the 
two primary clarifiers, expansion of the aeration system from four basins to 
six, an upgrade to ultrafine bubble diffusion and high-efficiency turbo blow-
ers, refurbishment of the two secondary clarifiers and addition of a third, an 
improved dewatering process, and the addition of biosolids composting (the 
material previously was landfilled).

 
STREAMLINED 
TREATMENT

In the new process, the flow passes 
through a fine screen (Hydro-Dyne 
Engineering) with a second as 
backup. “I was adamant about get-
ting two of them,” Reynolds says. 
“The original design called for one, 
with a manual bar screen in reserve 
in case the fine screen went down for 
repairs. I said, ‘We’ve got to have a 
second fine screen.’”

After a cyclone degritter (Envi-
rodyne Systems), the water enters a 
wet well equipped with a flowmeter 
(Emerson / Rosemount) before deliv-
ery to the primary clarifiers. In the 
aeration tanks, three turbo blowers 
(Aerzen) deliver air by way of dif-
fusers from Sanitaire - a Xylem Brand. A screw pump (EPIC INTERNA-
TIONAL) then lifts the flow to the final clarifiers (Envirodyne Systems) 
before discharge to the canal. At present, no disinfection is required, although 
the upgrade included structure for disinfection with the expectation that the 
New York Department of Environmental Conservation will order that step 
in the coming years.

Anaerobically digested biosolids are dewatered to 17-18 percent solids on 
a 2.0-meter 3DP belt press (BDP Industries) and composted with wood chips 
in a building using the aerated static pile method. An aeration fan is con-
trolled on a feedback loop based on the pile temperature.

Newark (New York) Wastewater  
Treatment Plant
BUILT: | 1906; recent major upgrades 1986, 2017
EMPLOYEES: | 4
FLOWS: | 3 mgd design, 1.4 mgd average
POPULATION SERVED: | 10,000
TREATMENT LEVEL: | Secondary
TREATMENT PROCESS: | Activated sludge
BIOSOLIDS: | Composted
RECEIVING STREAM: | Erie Canal
ANNUAL BUDGET: | $500,000 (operations)
WEBSITE: | www.villageofnewark.com
GPS COORDINATES: | Latitude: 43° 3’12.63”N; longitude: 77° 5’16.27”W

‘‘There was some 

old equipment that 

had to be replaced, and 

we were under the 

threat of a consent 

order because when 

the flow got really high, 

some of our sewage 

was being bypassed 

into the Erie Canal.”
JOHN REYNOLDS

Rob Hilfiker measures the sludge blanket 
in a clarifier at the Newark Wastewater 
Treatment Plant.

http://www.villageofnewark.com


20     TREATMENT PLANT OPERATOR

Annual volume is projected at 
600 cubic yards per year for sale to 
commercial entities or free distribu-
tion to the public.

 
MEETING THE 
CHALLENGE

The upgrade process proved chal-
lenging for Reynolds (Class 3A Waste-
water Operator license) and team 
members Dan Callahan, assistant 
chief operator (3A); Matt DePauw, 
plant operator (2A); and Rob Hil-
fiker, trainee.

“It was pretty interesting,” Reyn-
olds says. “Some equipment we could 

keep running while they put in the new. The influent building was totally 
new, so we were able to keep the flow coming in while they built that, and 
then do a switchover.” On the other hand, the flow had to be bypass pumped 
from the headworks to the primary clarifiers to enable expansion of the wet 
well and the installation of new pumps (Hidrostal Pumps).

“We had two primary tanks, so we could keep one online while the con-
tractor took the other one offline, sandblasted and painted it, and replaced 
all the equipment. At the same time, one of our digesters was offline, so our 
solids process was basically down to half capacity.”

As for the aeration tanks, two existing units were taken offline for clean-
ing and refurbishment while the two new ones were constructed. “We were 
down to two aeration basins for almost two years,” Reynolds says. “That was 
a little bit of a challenge in the spring when we had high flows. We instituted 
what we call our wet weather policy, which basically means reducing the air-
flow, closing some valves and opening others, and working to keep the efflu-
ent within the permit limits.”

Once the new aeration tanks were built, they were put into service and the 
remaining older basins were cleaned and refurbished. The two final clarifiers 
were kept online until the new and larger one was complete. That clarifier then 
handled the load while the older units were disassembled, sandblasted, and 
painted and the sidewalls were raised to increase the depth from 8 to 15 feet.

On the solids side, both digesters were emptied, sandblasted, painted, 
and fitted with new covers and a new gas collections system. A plate-and-
frame dewatering press was replaced with the belt press, and the compost-
ing building was erected on vacant land in the center of the plant property.  

EXCELLENT BACKING
The Newark (New York) Wastewater Treatment Plant won  

a 2017 Silver Award for design excellence from the American 
Council of Engineering Companies of New York, but John 
Reynolds, chief operator, is equally proud of another award. In 
1999, the plant received a Municipal Achievement Award from 
New York Water Environment Association to recognize decision-
makers’ support for the operation.

“They realized that the mayor and the village board were 100 
percent behind this plant,” Reynolds says. “We’re fortunate that 
the current and past administrations have been completely 
supportive. The previous mayor, Peter Blandino, was an angel. 
He was very informed. He knew everything that was going on. 
He also understood that we were the ones with the certifications, 
and he wasn’t going to come in and tell us what to do. The 
current mayor, Jonathan Taylor, is the same way.”

Newark Wastewater Treatment Plant
PERMIT AND PERFORMANCE
 INFLUENT EFFLUENT PERMIT

BOD 288 mg/L 3.5 mg/L 30 mg/L

TSS 171 mg/L 6.0 mg/L 30 mg/L

Ammonia 23.7 mg/L 0.5 mg/L 8.1 mg/L

Phosphorus 3.88 mg/L 0.34 mg/L 1.0 mg/L

The staff at the Newark Wastewater 
Treatment Plant includes, from left, 
John Reynolds, chief operator; and 
Dan Callahan, Rob Hilfiker, and 
Matthew DePauw, operators.

(continued)



tpomag.com    June 2018   21

FREE INFO – SEE ADVERTISER INDEX

Annual volume is projected at 
600 cubic yards per year for sale to 
commercial entities or free distribu-
tion to the public.

 
MEETING THE 
CHALLENGE

The upgrade process proved chal-
lenging for Reynolds (Class 3A Waste-
water Operator license) and team 
members Dan Callahan, assistant 
chief operator (3A); Matt DePauw, 
plant operator (2A); and Rob Hil-
fiker, trainee.

“It was pretty interesting,” Reyn-
olds says. “Some equipment we could 

keep running while they put in the new. The influent building was totally 
new, so we were able to keep the flow coming in while they built that, and 
then do a switchover.” On the other hand, the flow had to be bypass pumped 
from the headworks to the primary clarifiers to enable expansion of the wet 
well and the installation of new pumps (Hidrostal Pumps).

“We had two primary tanks, so we could keep one online while the con-
tractor took the other one offline, sandblasted and painted it, and replaced 
all the equipment. At the same time, one of our digesters was offline, so our 
solids process was basically down to half capacity.”

As for the aeration tanks, two existing units were taken offline for clean-
ing and refurbishment while the two new ones were constructed. “We were 
down to two aeration basins for almost two years,” Reynolds says. “That was 
a little bit of a challenge in the spring when we had high flows. We instituted 
what we call our wet weather policy, which basically means reducing the air-
flow, closing some valves and opening others, and working to keep the efflu-
ent within the permit limits.”

Once the new aeration tanks were built, they were put into service and the 
remaining older basins were cleaned and refurbished. The two final clarifiers 
were kept online until the new and larger one was complete. That clarifier then 
handled the load while the older units were disassembled, sandblasted, and 
painted and the sidewalls were raised to increase the depth from 8 to 15 feet.

On the solids side, both digesters were emptied, sandblasted, painted, 
and fitted with new covers and a new gas collections system. A plate-and-
frame dewatering press was replaced with the belt press, and the compost-
ing building was erected on vacant land in the center of the plant property.  

EXCELLENT BACKING
The Newark (New York) Wastewater Treatment Plant won  

a 2017 Silver Award for design excellence from the American 
Council of Engineering Companies of New York, but John 
Reynolds, chief operator, is equally proud of another award. In 
1999, the plant received a Municipal Achievement Award from 
New York Water Environment Association to recognize decision-
makers’ support for the operation.

“They realized that the mayor and the village board were 100 
percent behind this plant,” Reynolds says. “We’re fortunate that 
the current and past administrations have been completely 
supportive. The previous mayor, Peter Blandino, was an angel. 
He was very informed. He knew everything that was going on. 
He also understood that we were the ones with the certifications, 
and he wasn’t going to come in and tell us what to do. The 
current mayor, Jonathan Taylor, is the same way.”

Newark Wastewater Treatment Plant
PERMIT AND PERFORMANCE
 INFLUENT EFFLUENT PERMIT

BOD 288 mg/L 3.5 mg/L 30 mg/L

TSS 171 mg/L 6.0 mg/L 30 mg/L

Ammonia 23.7 mg/L 0.5 mg/L 8.1 mg/L

Phosphorus 3.88 mg/L 0.34 mg/L 1.0 mg/L

The staff at the Newark Wastewater 
Treatment Plant includes, from left, 
John Reynolds, chief operator; and 
Dan Callahan, Rob Hilfiker, and 
Matthew DePauw, operators.

(continued)

INTRODUCING

SEEPEX Inc.
sales.us@seepex.com
T +1 937 864-7150
www.seepex.com

BENEFITS
 Simplifi ed design reduces installation

and operating costs
 Less chemical use due to minimal pulsation
 NSF/ANSI 61 certifi ed progressive cavity pumps

SEEPEX’s BRAVO Chemical Metering 
Systems provide maximum reliability and  
whole process control. These modular and 
scalable systems incorporate
progressive cavity Intelligent Metering 
Pumps and are the most flexible solution 
for disinfection, pH control and 
flocculation in your industry.

Single source for pumps and controls

www.seepexsales.com/go/bravo
For more information visit:

Visit us at 
AWWA ACE 18
Booth #22017

Visit us at

C

M

Y

CM

MY

CY

CMY

K

BRAVO pump_7x4.5_Mar2018_ACE_Final.eps   1   4/11/2018   4:11:46 PM

FREE INFO – SEE ADVERTISER INDEX

mailto:sales.us@seepex.com
http://www.seepex.com
http://www.seepexsales.com/go/bravo
www.bdpindustries.com


22     TREATMENT PLANT OPERATOR

PULLING TOGETHER
During the upgrade, the plant team’s dedication and cohesiveness were 

on display. “Part of our agreement with the contractor was that we would 
[...]
where we make the world a better place a million gallons at a time. We don’t 
just make widgets or ring a register. We protect the public health. Many vet-
erans want to continue to serve in their own backyards, and there’s a water 
and wastewater facility in basically every town. It’s a great way to serve their 
community with great pay and great benefits. This is a career. When we bring 
people into our industry, we generally see them retiring after 30 or 40 years. 
They love what they do. And we know that military veterans love the same 
things about this career that we talk about.

 
: What are your proudest achievements to date under this initiative?

Goodwin: The first was taking the concept and focusing it down to 
four manageable tent poles.

Price: The second is the number of volunteers who have come out from an 
array of disciplines. We have folks from regulatory, training commissions, 
operators, chief operators, superintendents and others. It resonates far and wide.

 
: Where would you like this initiative to be about two years from now?

Price: We would like to have the apprenticeship program set up with 
state sponsoring organizations and operating throughout New England.  

Goodwin: We would love to see the TAP education program in place, 
advocating and training veterans coming into the workforce. We would also 
like to see this initiative spread farther than New England. We have lofty 
goals and a lot of work to do, but with a crew of 35 working right now, we 
think we can do it.   

 

P
H

O
T

O
 B

Y
 M

IC
H

E
LL

E
 C

LE
M

E
N

T
S

If you would like to support the Water Warriors Jobs Initiative, 
you can contact the designated liaison for your state:

• Connecticut: Chris Lund, clund@groton-ct.gov

• Maine: Pete Goodwin, peter.goodwin@tedberrycompany.com

• Massachusetts: Jeremiah Murphy, jmpatrick27@yahoo.com

• New Hampshire: Dustin Price, dustin.price77@gmail.com

• Rhode Island: Janine Burke-Wells, janine.burke-wells@warwickri.com

• Vermont: Bob Fischer, bfischer@sburl.com

‘‘The service ethic resonates with a lot of  
veterans. This is a job where we make the  

world a better place a million gallons at a time.”
DUSTIN PRICE

www.saftflo.com
http://www.asahi-america.com


‘‘I came into the profession 

10 years ago not even 

knowing what the local water 

authority was. But the training, 

the leadership academies, the 

opportunities — it’s been 

unbelievable for me to move 

up the way I have.”
HERLON J. FAYARD JR.

The Shoal Creek Water Reclamation 
Facility has 112 acres with 70 wet 
acres used to polish flows of up to 
4.4 mgd. It is plant supervisor 
Herlon J. Fayard Jr.’s favorite spot.

wastewater: OPERATOR
top performer

HERLON J. FAYARD JR. WAS THE 
NEW KID ON THE BLOCK WHEN 
he became supervisor of the Shoal Creek Water 
Reclamation Facility three years ago. It didn’t 
take him long to win the support of management 
and staff. His positive attitude won the day.

“Herlon really enjoys the work that he does and 
the people,” says Michael Crabtree, an operator 
at the plant operated by the Clayton County (Geor-
gia) Water Authority. “He’s a joy to work with.”

Chris Hamilton, water reclamation manager, 
adds, “He has worked his way up through the 
ranks in very short order and has done lots of good 
things at the plant and in the department that 
make for a safer, well-organized, and well-oper-
ated facility. He has left his mark.”

His latest reward is a new assignment as super-
visor of the authority’s Northeast Water Reclama-
tion Facility. Fayard observes, “I’ve been beyond 
fortunate and blessed. I came into the profession 
10 years ago not even knowing what the local water 
authority was. But the training, the leadership 
academies, the opportunities — it’s been unbe-
lievable for me to move up the way I have.”

The profession has recognized Fayard as well. 
In 2017, he was named the Top Operator for Dis-
trict 3 by the Georgia Association of Water Pro-
fessionals. He also received the Water Environment 
Federation’s 2017 William D. Hatfield Award. In addition, Shoal Creek 
received the Georgia Plant of the Year 2017 award from Georgia Association 
of Water Professionals for advanced treatment facilities smaller than 5.0 mgd.

OUT OF THE TRUCK
Growing up in Louisiana, Fayard wanted to 

be a “big-truck driver.” He achieved that dream, 
driving trucks and dealing with heavy equipment 
for 12 years, until that work led him to help the 
Clayton County authority transition from spray 
fields to constructed wetlands that accept the 
effluent from Shoal Creek and the W.B. Casey 
Water Reclamation Facility.

“It was interesting,” Fayard recalls. “The 
wastewater supervisor encouraged me to look into 
certification.” He did that, studying for and pass-
ing the tests, then going to work as a beginning 
operator at the W.B. Casey facility. Soon, he was 
managing the midnight shift before earning his 
Class III Wastewater Operator license and becom-
ing chief operator.

When the supervisor at Shoal Creek retired 
three years ago, Fayard took that position. He’s 
responsible for operations and maintenance of 
the 4.4 mgd (design) biological nutrient removal 
plant, which uses continuously sequencing reac-
tor (CSR) technology (Schreiber) to achieve nutri-
ent removal.

The facility employs coarse screens and grit 
removal, 5 mm rotary drum fine screens (Park-
son Corp.), a pair of CSR units, two secondary 
clarifiers, a re-aeration basin and UV disinfec-

tion (TrojanUV). Solids are processed in two anaerobic digesters, followed 
by centrifuges. Cake biosolids are recycled for green roofs and other appli-
cations in the area by ERTH Products, a private contractor.

A  Q U I C K  C L I M B

UP THE 
LADDER

HERLON J. FAYARD JR. APPLIES EFFECTIVE TRAINING, PERSONAL CONVICTION 
AND PEOPLE-ORIENTED MANAGEMENT TO ACHIEVE AWARD-WINNING RESULTS

STORY: Jim Force  |  PHOTOGRAPHY: Kaylinn Gilstrap

Herlon J. Fayard Jr., plant supervisor, Shoal Creek 
(Georgia) Water Reclamation Facility



tpomag.com    June 2018   31

‘‘I came into the profession 

10 years ago not even 

knowing what the local water 

authority was. But the training, 

the leadership academies, the 

opportunities — it’s been 

unbelievable for me to move 

up the way I have.”
HERLON J. FAYARD JR.

The Shoal Creek Water Reclamation 
Facility has 112 acres with 70 wet 
acres used to polish flows of up to 
4.4 mgd. It is plant supervisor 
Herlon J. Fayard Jr.’s favorite spot.

wastewater: OPERATOR
top performer

HERLON J. FAYARD JR. WAS THE 
NEW KID ON THE BLOCK WHEN 
he became supervisor of the Shoal Creek Water 
Reclamation Facility three years ago. It didn’t 
take him long to win the support of management 
and staff. His positive attitude won the day.

“Herlon really enjoys the work that he does and 
the people,” says Michael Crabtree, an operator 
at the plant operated by the Clayton County (Geor-
gia) Water Authority. “He’s a joy to work with.”

Chris Hamilton, water reclamation manager, 
adds, “He has worked his way up through the 
ranks in very short order and has done lots of good 
things at the plant and in the department that 
make for a safer, well-organized, and well-oper-
ated facility. He has left his mark.”

His latest reward is a new assignment as super-
visor of the authority’s Northeast Water Reclama-
tion Facility. Fayard observes, “I’ve been beyond 
fortunate and blessed. I came into the profession 
10 years ago not even knowing what the local water 
authority was. But the training, the leadership 
academies, the opportunities — it’s been unbe-
lievable for me to move up the way I have.”

The profession has recognized Fayard as well. 
In 2017, he was named the Top Operator for Dis-
trict 3 by the Georgia Association of Water Pro-
fessionals. He also received the Water Environment 
Federation’s 2017 William D. Hatfield Award. In addition, Shoal Creek 
received the Georgia Plant of the Year 2017 award from Georgia Association 
of Water Professionals for advanced treatment facilities smaller than 5.0 mgd.

OUT OF THE TRUCK
Growing up in Louisiana, Fayard wanted to 

be a “big-truck driver.” He achieved that dream, 
driving trucks and dealing with heavy equipment 
for 12 years, until that work led him to help the 
Clayton County authority transition from spray 
fields to constructed wetlands that accept the 
effluent from Shoal Creek and the W.B. Casey 
Water Reclamation Facility.

“It was interesting,” Fayard recalls. “The 
wastewater supervisor encouraged me to look into 
certification.” He did that, studying for and pass-
ing the tests, then going to work as a beginning 
operator at the W.B. Casey facility. Soon, he was 
managing the midnight shift before earning his 
Class III Wastewater Operator license and becom-
ing chief operator.

When the supervisor at Shoal Creek retired 
three years ago, Fayard took that position. He’s 
responsible for operations and maintenance of 
the 4.4 mgd (design) biological nutrient removal 
plant, which uses continuously sequencing reac-
tor (CSR) technology (Schreiber) to achieve nutri-
ent removal.

The facility employs coarse screens and grit 
removal, 5 mm rotary drum fine screens (Park-
son Corp.), a pair of CSR units, two secondary 
clarifiers, a re-aeration basin and UV disinfec-

tion (TrojanUV). Solids are processed in two anaerobic digesters, followed 
by centrifuges. Cake biosolids are recycled for green roofs and other appli-
cations in the area by ERTH Products, a private contractor.

A  Q U I C K  C L I M B

UP THE 
LADDER

HERLON J. FAYARD JR. APPLIES EFFECTIVE TRAINING, PERSONAL CONVICTION 
AND PEOPLE-ORIENTED MANAGEMENT TO ACHIEVE AWARD-WINNING RESULTS

STORY: Jim Force  |  PHOTOGRAPHY: Kaylinn Gilstrap

Herlon J. Fayard Jr., plant supervisor, Shoal Creek 
(Georgia) Water Reclamation Facility



32     TREATMENT PLANT OPERATOR

Effluent is polished in the constructed wetlands before release into two 
authority-owned drinking water reservoirs. The plant meets a phosphorus 
requirement of 2-3 mg/L, as well as stringent limits for ammonia (4.0 mg/L), 
TSS (30 mg/L), and BOD (10 mg/L).

The Shoal Creek team includes Robert Cloud, chief operator; Crabtree 
and Hilton Texidor, day shift operators; Andy Eason, evening shift operator; 
and Robin Liles and Willie McCune, midnight shift operators. About half 
the staff members have 20 to 30 years’ experience. “They all outrank me in 
terms of service,” Fayard says. “I get credit for the awards, but I couldn’t 
have done it without them. It’s impossible to do by yourself; you need a qual-
ity team.’’

 
POSITIVE ENERGY

Fayard managed the transition to leadership by paying attention to his 
team members and respecting their experience and knowledge. A family 
man himself, he is also sensitive to staff members’ family ties and personal 
commitments. “They all have different personalities, and they don’t always 
come to work happy,” Fayard says. “They have to balance their family and 
personal life issues with their responsibilities at work.

“Luckily for me, I had worked with many of them before on shifts and 
in different places within the authority. We knew each other, our personali-
ties and our thought processes.”

Still, he admits it was a big step up in responsibility: “In the beginning, 
the toughest thing I had to deal with was getting everyone to buy into the 
team concept — getting everyone rowing in the same direction.”

Fayard took advantage of his team members’ long-term knowledge, blend-
ing it with his own ideas. Straightforward communication was critical and 
remains a key to the plant’s success.

“I just talk with employees, monthly, weekly, daily. It’s a thing we do. It’s 
just conversations around the plant — how their day is going and what’s hap-
pening in their personal lives.”

Herlon J. Fayard Jr., Shoal Creek (Georgia) 
Water Reclamation Facility
POSITION: | Plant supervisor
EXPERIENCE: | 10 years in the industry
RESPONSIBILITIES: | Supervise 4.4 mgd wastewater facility, 
 constructed wetlands, staff of seven
CERTIFICATION: | Class I Wastewater Operator
GOALS: | Keep up with new technology
GPS COORDINATES: | Latitude: 33°24’36.58”N; longitude: 84°23’2.03”W

FAMILY AFFAIR

You can’t leave a conversation with Herlon J. Fayard Jr. 
without asking about his first name. His grandfather’s oldest son 
(his uncle) went to college in Germany and became good friends 
with a German student named Herlon: “My grandfather liked the 
name. When my father was born, he named him Herlon, and it 
passed on to me. Thus, I have a German first name and a French 
last name.”

Fayard Jr.’s oldest son is also named Herlon, and a new 
grandson carries the name. Family is vital. Married for 30 years, 
Fayard Jr. and his wife have three sons. He volunteers for the 
local baseball and football youth programs, having played both 
sports in high school.

“When my boys signed up for Little League Baseball, they 
needed a coach,” he says. That was 20 years ago. Since then, he 
has run the baseball and football youth associations. When his 
sons got into wrestling in high school, he helped coach the team, 
and he still does. His oldest son went on to be an All-American in 
junior college, competing at 141 pounds.

That’s good coaching!

Herlon J. Fayard Jr. relies on his 
team members’ long-term 
knowledge, blending it with his 
own ideas. He believes straight-
forward communication is 
essential to success.

Fayard’s management style mirrors that of managers above him who 
enabled his success. “I was very lucky in my first position with the author-
ity,” he says. “My first supervisor Donnie Kiblinger and my manager Chris 
Hamilton were very encouraging. They let me work as hard as I wanted to 
and advance.”

The positive vibe at Shoal Creek paid off in many ways, including com-
pliant performance and the prestigious 2017 George W. Burke Safety Award 
from the Georgia Water Environment Association. “We’ve won the plant 
operations award for our category many times,” Fayard says. “This was the 
first time we got the safety award.”

 

METICULOUS CARE
Shoal Creek hasn’t had a lost-

time accident in nearly 18 years, 
starting long before Fayard’s time. 
Still, he made sure all the proper 
safety equipment was readily avail-
able: mounting brackets, davit 
arms, safety cables and safety har-
ness gear around the plant’s ground-
level basins. Team members use the 
buddy system and maintain thor-
ough records.

“I think that was one reason we 
won,” Fayard says. “We have years 
and years of records and information about training, meetings, unsafe con-
dition reports, repairs, and operational data. Plus, we have a quality group 
of operators. They’re conscious of what it takes to do the job safely and effi-
ciently. Our goal is that everyone goes home with everything they came with.”

A strong maintenance program enables safe operations, and Shoal Creek 
takes a comprehensive approach. The plant uses a JD Edwards (Oracle) soft-
ware program to track maintenance on all systems and equipment — daily, 
weekly, monthly, semiannually, and annual, as required. Team members can 
call up work orders automatically on any day.

Good maintenance also supports quality plant performance. “We basi-
cally use a timer system to run our anoxic, oxic, and anaerobic zones and 
maintain good quality of our organisms,” Fayard says. “A lot of our equip-
ment is old and refurbished. Influent changes. We need to keep it running 
and stay in that sweet spot.”

 
LOOKING AHEAD

Shoal Creek recycles its biosolids and uses natural treatment to produce 
a high-quality effluent that is stored in reservoirs. In Fayard’s mind, these 
practices are the wave of the future. “If we don’t recycle, we’re going to be in 
bad shape,” he says. “It’s going to be important not only for the environment, 
but for society overall.”

Change will be driven by economics and advancing technology, he believes: 
“Right now, we have 4 billion gallons of storage available to us. With the ris-